AC20 PartsList

Tableof Contents

Cabinet

Air Cooled

Water Cooled

Evaporator/Freezing Chamber

Pump/Drain Tubes

Storage Bin

Water Pump

Compr essor

Control Box

Heat Exchanger

Panelsand Liner

Wiring Diagrams




Section VIil
Page 3

LEGEND

A-PUMP, BRACKET & ENCLOSURE
SEE FIGURE 8-7

B-FREEZER & PLATEN ASSEMBLIES
SEE FIGURE 8-4

C-HEAT EXCHANGER, TUBING, ETC.

SEE FIGURE 8-10
D-CONTROL BOX ASSEMBLY

SEE FIGURE 8-9
E-MAJOR ASSEMBLIES

SEE FIGURES 8-2 & 8-3
F-CABINET PANELS

SEE FIGURE 8-11

78-136

Figure 8-1. AC-20 Cabinet.

AC-20
July 1978



Section VIl

Page 4
Figure 8-1. AC-20 Cabinet.
INDEX PART REQ'D
NO. DESCRIPTION NUMBER |NUMBER
AC-20 Cabinet No Number 1
1 Plate, Kick (C.R.S. Painted) A25708-001 1
Plate, Kick (Stainless Steel) A25708-002 1
attaching parts, Index 1
Screw, No. 8 x 1/2 T/F Tap 03-1404-10 2
2 Door/Bin Assembly, l.ower Front (C.R.S. Painted) A25717-001 1
Door/Bin Assembly, L.ower Front (Stainless Steel) A25717-002 1
Attaching parts, Index 2
Clamp, Hose 13/16-inch O.D. 02-1338-00 1
Screw, No. 1/4-20x 1/2 T/C Hex Hd 03-0571-00 2
3 Retainer, Heat - Bottom A25804-001 1
4 Retainer, Heat - Foamed 02-2237-01 1
5 Door Assembly, Upper Front (C.R.S Painted) A25709-001 1
Door Assembly, Upper Front (Stainless Steel) A25709-002 1
attaching parts, Index 5
Screw, No. 8 x 1/2 T/F Tap 03-1404-10 2
6 Panel, Top (C.R.S. Painted) A25704-001 1
Panel, Top (Stainless Steel) A25704-002 1
attaching parts, Index 6
Screw, No. 8 x 1-1/4 S/T Flat Hd 03-1419-09 4
AC-20

July 1978




Section ViJI

Page 5
Figure 8-1. AC-20 Cabinet. (Cont’d.)
INDEX PART REQ’'D
NO. DESCRIPTION NUMBER | NUMBER
7 Tube, Defrost A25796-001 1
attaching part, Index 7
Clamp, Hose 02-0535-00 1
Screw, No. 8 x 1/2 T/F Tap 03-1404-10 1
8 Cover, Platen A25799-001 1
* * X
9 Baffle, Air A25789-001 1
attaching part, Inde» 9
Screw, No. 8 x 1/2 T/F Tap 03-1404-10 3
AC-20

July 1978



Section VIII

Page 6

N\~

DRAIN TUBE
{Ref.)

78-137

Air-Cooled.

Figure 8-2. Major Assemblies -

AC-20
July 1978



Section VHI

Page 7
Figure 8-2. Major Assemblies - Air-Cooled.
INDEX PART REQ'D
NO. DESCRIPTION NUMBER | NUMBER

Major Assemblies - Air-Cooled No Number Ref.

1 Drier 02-0831-00 1

2 Brace, Drier A09386-000 1
attaching parts, Index 1 & 2
Screw, No. 8 x 1/2 7/F Tap 03-1404-09 1

3 Coil & Frame Assembly, Hot Gas Valve 12-2008-01 1

4 Body & Plunger Assembly, Hot Gas Valve 12-2007-01 1
attaching parts, Index 3 & 4
Screw, No. 8-32 x 3/8 Pan Hd 03-1403-17 2

5 Control, Hi Pressure 11-0394-01 1
attaching part, Index 5
Screw, No. 8 x 1/2 T/F Tap 03-1404-09 2

6 Bracket Assembly, Fan Motor & Mounting No Number 1

6a Blade, Fan 18-0420-00 1
Pad, Vibration (p/o Fan Motor) No Number 1
Nut, Fan Mounting (p/o Fan Blade) No Number 1

6b Bracket, Fan Mounting 18-3705-01 1

6¢ Motor, Fan 12-1575-01 1
attaching parts, Index 6¢ to 6b
Screw {p/o Fan Motor) No Number 4
attaching parts, Index 6b to Chassis Base
Lockwasher, No. 1/4 Internal Tooth - Carbon Steel Zinc Plated 03-1417-08 2
Screw, No. 1/4-20 » 1/2 T/C Hex Hd 03-0571-00 2

AC-20

July 1978



Section VIl

Page 8 . ) )
Figure 8-2. Major Assemblies - Air-Cooled (Con’t/
INDEX PART REQ'D
NO. DESCRIPTION NUMBER | NUMBER
7 Condenser - Air Cooled 18-3706-01 1
attaching parts, Index 7
Screw, No. 1/4-20 x 1/2 T/C Hex Hd 03-0571-00 2
8 Tube - 1/2-inch 1.D. x 12-1/4 (order per foot) 13-0674-04 1
9 Cup Drain 02-2248-01 1
attaching parts, Index 8 & 9
Screw, No. 6 x 3/8 T//F Tap 03-1404-23 2
Clamp, Hose 02-0535-00 2
10 Valve, Water Inlet 12-1900-05 1
11 Compressor No Number 1
(See Figure 8-8)
attaching parts, Index 11
Grommet 18-2200-28 4
Sleeve, Mounting 18-2200-27 4
Washer, No. 5/16 Plain 03-1407-07 4
Screw, No. 6/16-18 x 1-1/2 Hex Cap 03-1405-20 4
AC-20

July 1978




Section Vil
Page 9

DRAIN TUBE
{Ref.}

CHASSIS
BASE
(Ref.)

78-138

Water-Cooled.

Figure 8-3. Major Assemblies -

AC-20
July 1978



Section VIl

Page 10
Figure 8-3. Major Assemblies - Water-Cooled.
INDEX PART REQ'D
NO. DESCRIPTION NUMBER | NUMBER
Major Assemblies - Water-Cooled No Number Ref
1 Drier 02-0831-00 1
2 Brace, Drier A09386-000 1
attaching parts, Index 1 & 2
Screw, No. 8 x 1/2 T/F Tap 03-1404-09 1
P
3 Coil & Frame Assembly, Hot Gas Valve 12-2008-01 1
4 Body & Plunger Assembly, Hot Gas Valve 12-2007-01 1
attaching parts, Index 3 & 4
Screw, No. 8-32 x 3/3 Pan Hd 03-1403-17 2
5 Control, Hi Pressure (Flare Nut Connector) 11-0388-01 1
Control, Hi Pressure {Solder Connector) 11-0388-02 1
attaching part, Index 5
Screw, No. 8 x 1/2 T/F Tap 03-1404-09 2
6 Regulator Assembly, Water No Number 1
attaching parts, Index 6
Lockwasher, No. 1/4 External Tooth - Carbon Steel Zinc Plated 03-1417-09 2
Screw, No. 1/4-20 x 1/2 T/C Hex Hd 03-0571-00 2
6a Union, Half - No. 5/8-18 x 3/8 Flare 16-0677-01 1
6b Nipple Assembly, Pipe (w/Bracket) A15924-000 1
6¢ Coupling - 3/8 NPT x 3/8 Flare Brass 16-0355-00 1
6d Valve, Water Regulator 11-0198-02 1
7 Condenser - Water-cooled 18-3707-01 1
attaching parts, Index 7
Screw, No. 1/4-20 x 1/2 T/C Hex Hd 03-0571-00 2
8 Tube - 1/2-inch I.D. » 12-1/4 (Order per foot) 13-0674-04 1
AC-20

July 1978




Section VIII

Page 11
Figure 8-3. Major Assemblies - Water-Cooled. (Cont'd.)
INDEX PART REQ'D
NO. DESCRIPTION NUMBER { NUMBER
9 Cup, Drain 02-2248-01 1
attaching parts, Index 8 & 9
Screw, No. 6 x 3/8 T/F Tap 03-1404-23 2
Clamp, Hose 02-0535-00 2
10 Valve, Water Inlet 12-1900-05 1
11 Compressor No Number 1
{See Figure 8-8)
attaching parts, Index 11
Grommet 18-2200-28 4
Sleeve, Mounting 18-2200-27 4
Washer, No. 5/16 Plain 03-1407-07 4
Screw, No. 5/16-18 x 1-1/2 Hex Cap 03-1405-20 4
AC-20

July 1978



Section VIl

Page 12

PREFORMED

78-139

Figure 8-4. Freezer - Platen Assemblies.

AC-20
July 1978



Section Vil

Page 13
Figure 8-4. Freezer - Platen Assemblies.
INDEX PART REQ’'D
NO. DESCRIPTION NUMBER | NUMBER

Freezer - Platen Assemblies No Number Ref.
{See Figure 8-1 for
next higher Assembly)

1 Chute, Cube - Front A26800-001 1

2 Curtain Assembly 02-2241-01 1
attaching parts, Index 2
Screw, No. 8 x 1/2T1/FTap S/S 03-1404-10 4

3 Tube, Spray A25801-020 4
attaching parts, Index 3
Screw, No. 8 x 1/2 T/F Tap S/S {Curtain screws) 03-1404-10 Ref.

4 Spinner, Jet (3 per spray tube) A09543-000] 3(12)

5 Tube, Manifold 02-2193-01 1

6 Chute, Cube - Rear A25747-001 1

7 Platen Assembly (medium size ice cubes) A25748-020 1
Platen Assembly {small size ice cubes) A25753-020 1

8 Chamber, Freezing 02-2226-01 1

AC-20

July 1978



Section VI
Page 14

,J’.
FREEZING © PREFORMED | .:
TUBE I
CHAMBER
(Ref.h (Re”\l‘{ :n
¢
I t
5 [
/ '/
// !/
/ = [
=
7 \/‘—
/© \/\O > /‘_ . /0
%) - \’/\/ @ \
e T /@ _— 4
/%@ e ~ /C) —
0 -
@ 20 =
- QO p o N
P W s
RUBBER (9 ER) 3
CAP /@\/Fb ,@ N
(Ref.) 2
B <
e ~
78-140
Figure 8-5. Freezer-Pump-Drain Tube Connections.
INDEX PART REQ'D
NO. DESCRIPTION NUMBER | NUMBER
Freezer-Pump-Drain Tube Connections No Number Ref.
(See Figure 8-4 for
next higher Assembly)
1 Tube - 3/74-inch I.D. x 2 {Order per foot) 13-0674-07 4
2 Tube, Female A24379-001 5
attaching parts, Index 1 & 2
Clamp, Hose 02-1358-01 8
Clamp, Hose (Fits over Rubber Cap) 02-1530-01 1
3 O-Ring 13-0617-02 5
4 Tube, Male 02-2080-01 3
5 Tube, Pump Pick Up 02-2082-01 1
6 Pipe, Stand 02-2125-01 1
AC-20

July 1978




78-141

AC-20
July 1978

Section VHI
Page 15

INSULATION PIECES
(FOR REFERENCE ONLY)

LOCATION OF

—

A .Nm:uw/w/\\\\\\\\%ﬂw/o N N

N

A /AN
X \\\\\\\\Ws/,\/v

J //
4

- _ -

110 ! /o
Yo a Vi

/llll..\; \

[T //
\

\

(FOR REFERENCE ONLY)

RETAINER

DRAIN TUBE
(FOR REFERENCE ONLY}

Figure 8-6. Lower Front Door Bin Assembly.




Section VIII

Page 16
Figure 8-6. Lower Front Door Bin Assembly.
INDEX PART REQ'D
NO. DESCRIPTION NUMBER [NUMBER
Lower Front Door Bin Assembly (C.R.S Painted) A25717-001 Ref.
(See Figure/Index 8-1/2 {Stainless Steel) A25717-002 Ref.
for next higher Assembly)
1 Pan Assembly, Drip A25725-001 1
attaching part, Index 2
Screw, No. 8 x 1/2 T/F Tap 03-1404-10 4
2 Handle, Door 15-0596-01 1
attaching part, Index 2
Screw, No. 10-24 x 1-1/4 Phil Recess Pan Hd 03-1403-73 2
3 Bin Assembly A25729-001 1
attaching part, Index 3 (sides of Bin)
Screw, No. B x 1/2 T/F Tap 03-1404-10 16
attaching part, {bottorn Bin to Insulation Retainer)
Screw, No. 8 x1/4 T/F Tap 03-1404-29 4
4 Bracket, hinge A25720-001 2
attaching part, Index 4t0 7 & 8
Screw, No. 1/4-20 x 1/2 T/C Hex Hd 03-0571-00 2
5 Hinge, Base - Right A25719-002 1
6 Hinge, Base - Left A25719-001 1
7 Hinge, Right Side A25724-002 2
8 Hinge, Left Side A25724-001
Attaching parts, Index 4,5, 6t0 7 & 8
Pin Hinge A25722-001 2
Ring, Retaining 03-1539-08 4
attaching parts, Index 7 & 8 to 1 & 10
AC-20

July 1978



Section VIil

Page 17
Figure 8-6. Lower Front Door Bin Assembly (Cont’d).
INDEX PART REQ'D
NO. |DESCRIPTION NUMBER | NUMBER
Screw, No. 8 x 1/2 T/F Tap 03-1404-10| 4 (ref)
* X ¥
9 Gasket (67-inch) (Order per foot) 13-0595-00 1
10 Door, Lower Front (C.R.S. Painted) A25718-001 1
Door, Lower Front {Stainless Steel) A25718-002 1
* * x
AC-20

July 1978



Section VIl
Page 18

78-142

AC-20
July 1878

Figure 8-7. Water Pump, Bracket & Enclosure Assembly.




Section VIII

Figure 8-7. Water Pumnp, Bracket & Enclosure Assembly. reoe
INDEX PART REQ'D
NO. DESCRIPTION NUMBER [NUMBER
Water Pump, Bracket & Enclosure Assembly No Number Ref.
(See Figure 8-1 for
next higher Assembly)
1 Enclosure, Pump A25795-001 1
attaching part, Index 1
Screw, No. 8 x 1 /2 T/F Tap 03-1404-10 4
2 Bracket, Water Pump No Number Ref.
3 Bracket, Pump Box A25794-001 1
attaching parts, Index 2, 3 & 4
Screw, No. 1/4-20 x 1/2 T/X Hex Hd 03-0571-00 2
attaching part, (Pump & Bracket to Cabinet Liner)
Screw, Thumb - No. 10-24 x 1/2 Knurled Hd 03-0727-00 2
4 Pump, Water 12-1975-01 1
attaching part, Index 4 to 2 & 3
Screw, No. 1/4-20 x 1/2 T/C Hex Hd 03-0571-00 Ref.
4a Housing, Pump Intake 12-1849-61 1
4b 0-Ring 12-1849-60 1
4c Screw 12-2061-54 1
4d Impelier 12-2061-53 1
4e Spring 12-2061-55 1
attaching parts, Index 4a thru 4e
Washer, No. 6 Plain /S 03-1407-01 2
Lockwasher, No. 6 External Tooth-Phosphor Bronze 03-1417-01 2
Screw, No. 6-32 x 7/8 Phil Recess Pan Hd 03-1403-08 2
Nut, No. 6-32 03-1406-01 2
4f Blade, Fan 02-1719-00 1
AC-20

July 1978




Section VIl
Page 20

77-143

Figure 8-8. Compressor Assembly.

INDEX PART REQ'D
NO. DESCRIPTION NUMBER | NUMBER
Compressor Assembly {Copeland) 18-4100-01 Ref.
(See Figure 8-2/11 and 8-3/11 {Tecumseh) 18-3600-01 Ref.
for next higher Assernbly)
1 Capacitor, Start (Copeland) 18-4100-43 1
Capacitor, Start {Tecumseh) 18-3600-30 1
2 Relay (Copeland) 18-4100-42 1
Relay (Tecumseh) 18-3600-34 1
3 Overload {Copeland) 18-4100-41 1
Protector {Tecumseh) 18-3600-35 1
AC-20

July 1978




Section VIII
Page 21

Figure 8-8. Compressor Assembly. (Cont’d.}

NOTE:

1. Early Model AC-20's used the COPELAND Compressor, except 400 units produced during
1976, when the TECUMSEH Compressor was installed, serial number usage for the 400 units
include:

6Q302269 through 302514 (256 units)
6Q306164 through 306308 (144 units)
400 units total

2. Complete Motor Compressors are interchangeable. However, for replacement of defective
component parts, replace with like part. DO NOT MIX TECUMSEH with COPELAND parts.

w

Current production of the Model AC-20, beginning with Serial No. 406754-09R uses the
TECUMSEH Compressor.

AC-20
July 1978



Section Vill
Page 22

>
—
Z
MO
R3]
=4 Z
_ g
-_— o
r ,/ ME
\
w
/ \ mﬂ
\ 2\ -
Y -
\ [ / /,
/ 7 // \ \.//
] / \
_— / A / / IRV —
/ W : =9

/
A
SN

/@./r TN
/ VAV
@ \ AR NERY
\ AT RN
/ \ AUAERY
\ AR
\ VA
\ VA
«© \ AV T N
\ AR
\ \
) /KS
\ vy o\
/ AV

78-144

Figure 8-9. Contro! Box Assembly.

AC-20
July 1978



Section Vi

Page 23
Figure 8-9. Control Box Assembly.
INDEX PART REQ’'D
NO. DESCRIPTION NUMBER | NUMBER

Control Box Assembly No Number Ref.
{See Figure 8-1 for
next higher Assembly)

1 Switch, Toggle 12-0426-01 1

2 Relay 3PDT Covered {Air-Cooled Model) 12-1879-03 1
Relay 3PDT Covered (Water-Cooled Model) 12-1879-02 1

3 Timer & Switch Assembly 12-1980-01 1
attaching parts, index 3
Stand - Off - (7/8 Ig.) 02-2242-01 2
Screw, No. 6-32 x 1/4 Phil Recess Pan Hd 03-1403-02 4
* * *

4 Board Assembly, Circuit 12-1912-01 1
attaching parts, Index 4
Stand - Off - (5/8 Ig) 02-2242-02 5
Screw, No. 6-32 x 1/4 Phil Recess Pan Hd 03-1403-02 5

5 Contactor 12-2041-01 1
attaching parts, Index 5
Screw, No. 8-32 x 3/16 Phil Recess Pan Hd 03-1403-14 2

6 Control, Temperature {Bin) 11-0353-02 1

7 Control, Cube Size 11-0345-02 1
Screw, No. 8-32 x 1/4 Phil Recess Pan Hd 03-1403-15 4
* X X

8 Grommet 13-0557-00 2

AC-20

July 1978



Section VIHI

Page 24
TO
PLATEN
ASSEMBLY
/ f.)
TO
DEFROST
) TUBE
/ ' {Ref.)
TO
OVERFLOW
STAND PIPE
(Ref.)
1
(Rel.)\
T0
DRIER
(Ref.) =
————
g
COMPRESSOR
SUCTION
LINE S /
(Ref.)
BIN
DRAIN WATER
CONNECTION (Ref.) SOLENOID
(Ref.)
78-145
Figure 8-10. Heat Exchanger, Tubing & Fittings.
AC-20

July 1978




Section VIII

Page 25
Figure 8-10. Heat Exchanger, Tubing & Fittings.
INDEX PART REQ’'D
NO. DESCRIPTION NUMBER | NUMBER
Heat Exchanger, Tubing and Fittings No Number Ref.
(See Figure 8-1 for
next higher Assembly)
* * ¥
1 Exchanger Assembly, Heat A25755-001 1
2 Tube, Tygon 1/2 inch I.D. x 23 (Order per foot) 13-0674-04 1
3 Tube, Tygon 1/2 inch 1.D. x 40 (Order per foot) 13-0674-04 1
attaching parts
Ctamp, Hose 11/16 inch I.D. Index 2 & 3 02-0535-00 2
Clamp, Hose 1 inch }.D). Index 2 02-1358-01 2
* X B
AC-20

July 1978



Section VIl

Page 26

TOP
PANEL
(Ref.)

7
y

ol||,n

o
\ 7
/, // /, m m m
/ / \ Oa&
o Y ,\z\y
/ / A
A \ e //,
/, A M/
%/ N
SN s v
\\ o S dy J ,W & s //
o ) 7\
,c,,/ i \ s , \u/
,,c \ /y, / , \ f,. K \ \
/c// ‘y L / /
RN, v/ / N \
.,,,H\ \/ \ - A \

A

:::;,: b/

AN /
/////////

&‘ / \\ \ /,

\
L

S

/QK

\\\\W\\\\

78 146

Figure 8-11. Panels and Cabinet Liner Assembly.

AC-20
July 1978



Section VIl

Page 27
Figure 8-11. Panels and Cabinet Liner Assembly.
INDEX PART REQ'D
NO. DESCRIPTION NUMBER |NUMBER

Panels and Cabinet Liner Assembly No Number Ref.
(See Figure 8-1 for
next higher Assembly)

1 Liner Assembly. Cabinet A25735-001 1
attaching parts, Index 1
Screw, No. 8 x 1/2 T/F Tap 03-1404-10 6

2 Insulation, Fiberglass 7-1/4 Thk. x 24 Wide x 56 Lg. No Number 1

3 Panel, Right Side (C.R.S. Painted) A25703-001 1
Panel, Right Side (Stainless Steel) A25703-002 1
attaching parts, Index 3
Lockwasher, No. 8 External Tooth-Carbon Steel Zinc Plated 03-1417-03 2
Screw, No. 8 x 1/2 T/F Tap 03-1404-10 4

4 Panel, Back {(C.R.S5. Painted) A25707-001 1
Panel, Back {Stainless Steel) A25707-002 1
attaching parts, Index 4
Lockwasher, No. 8 External Tooth-Carbon Steel Zinc Plated 03-1417-03 Ref.
Screw, No. 8 x 1/2 T/F Tap 03-1404-10 17

5 Panel, Left Side C.R.S. Painted) A25702-001 1
Panel, Left Side (Stainless Steel) A25702-002 i
attaching parts, Index
Lockwasher, No. 8 External Tooth-Carbon Steel Zinc Plated 03-1417-03 2
Screw, No. 8 x 1/2 T/F Tap 03-1404-10 4

AC-20

July 1978



Section Vil
Page 2

HOSS3MANO)

AV

O

-

. 9 N
lgloN3105 gioN3 108 1
0> |
AV13Y sva u3iwa] SOLON *
CE
v ® 1/0%/51i
¥IMOd
HOL/IMS HSINIH|©

HOSSHAH4NOD

39

JOMLINOD
NSS3ud
HOIH \

OWY3HL

NIig

ﬂ
I
[aNT 1051 ;_,

SVY)_LOH

d431vm
[GION3I05)

SS3ud _
HOMH :

108 LNG3!

o) | . . | 319AD 323384 40 NOILMO4 QINIL Nl NMOHS LINA SIHL
A rlv C n_ 2] @
| o — Aml_ , A
7 o — = e mﬁﬁmumazb.u_ _|mw|5|§|~
MNowey | | T 1. _ —=l"t——————7———— -u.ﬁ«fj HOLlIMmS HILIAS
! =} SLIy 1 ! ¢.|l1
| ; W%\ﬂw; wx\_,» = L=
321S_38N) it N — A
; 38 g™ xm_zm._ y 3m: WNOD _ A 8
=] mmﬂwj%j_ —g [ ,%wmrl; oz ™) (S | o
= = I_ — Y Ve Iv N N ,
_ \ ,, / ‘ r I/lfoll.rlh_ \w(/|> _ w
| Lyg —t ) ol O | m
Finvgl $ 0 0> L ! |
_ u o S SR s Zg ©0
| — 1
_I o103 w8 m“M»...WMMMW >ﬂ> >W._mmu g —I M
® P gagNnoo 38 s Wy Y
100-200527]  H&f) LSAA LINA Sk I | w s |
dWY Si
T e . |
"LINN SIHL OL 43MOd 11V 1D3NNOJSIJ 0L a3JIN03Y | (- 5md | S
39 AVN 1D3NNCDSI 3INO NVHL 3HO0W NOILLNVYD ™ e [1Svis  3ovii0n 3NN

YOSS3HdWOD

20 Automatic Cubers

O9R.

with Serial Numbers prior to S/N 406754-

NOTE: This Wiring Diagram for use with Model AC

Figure 7-1. Wiring Diagram AC-20A - Air-Cooled.

AC-20
July 1978



Section VII
Page 3

HOLOM [H3NIL
QIONTIOSJIONFI0S) 10
AV13Y|
HO2

e T |
Y um»v mmm CEIUN . I@._

O8]

AV 13Y ONIHSINI @
HOSS3BANOD) NOLON HSIN! 4 _
Vi 3250 Ty ims ®
HSING[G nd . A3y i/0%/s1
dnnd 43M0d
HILMS 1® 43I HSINI®
¥0ssJudn0d Ond3HL HILIMS
:.dWr [ wan HOLIMS
T JOMLINOD ¥ILSYW
SS3Yd n
— HOIH T ;
SS3¥d
3¥9 _10H IvM HOM
[GIONI105) ITONTOS] MouINGD 1

IMAD 32333 40 NOILHOd QIML NI NMOHS LINN SiHL

A e J_nmt_

s ] 40SS34dN0? N3LSYN
.EﬂzOLJ [ roLms 1 T woums |

Tt ) Lt

| WILIS
7 , o ’ ey ¢10u

L
NIg 371S 3802 ] —
o:mwxmﬂ [owa3nL | e vjwa xm_zlu_ , A _|”<Gm|_
- Il
) L*Mnrt T F w«i..r : | ° !
, _
|

_!il — _

~©
A | w8 Y + .
8 In0) _
i _ylfv.m + aobuo 312ZSVOON  wouom M J0__
; ,..;..xu 3 Amnd »e |
il
_

el -}

i |---o — n

SAIVYNINYIL

[
T
Av13M wg— M
MO133108d~ "B R AP U E i) +
!
i
_
_

b 4V Sl

J
g e =
.DMDZDO& mm 3isnd vmulbtm.
[100-16L5¢2v] _:®L 1SN LINA SIHL MNele 21 L ! m:, s

"LINN SIHL OL 33MOd TV 13NNODSIA 0L a3¥IN03y | (o a i |(R |

bo— 1| /09/SI —i

39 AVA LD3NNCDSIA 3NO NVHL 3HOW INOILNVD ™= [19Vis  3ovi10A 3w

HOSSIHAW0D

AC-20
July 1978

Figure 7-2. Wiring Diagram AC-20A - Water-Cooled.

NOTE: This Wirting Diagram for use with Model AC-20 Automatic Cubers
with Serial Numbers prior to S/N 406754-09R.




Page 4

Section Vil

HOLON N3N L N
102
AVI3N®
ol
AV 13 ONIHSINIAI®@
HOSS IHINON HSINIG zﬁlf
m ummﬂw HOLIMS 1/0%/5N
#3n ] 43Imod
S0 OWMIHL
><.mmT N8 HOLIMS
- EEREE ¥ILSVI
L _Ww i
! SS34d |
SY9 _IOH A HILYM HOMH :
“mNVZuJQW:“ _d|0230m O&PZO‘~ JDA) 323384 40 NOILNOd G3NIL NI NMOHS LIND SIHL
ml] A
o IT T emmeg m%mmmmzﬁ s
- YT _Jo?:bo | D D R i ﬂhﬁﬂfo HOLIMS HILIMS
| | r%% H> 853& Dm | Iut>> x_m = =
o] -: nILI mwt‘_r ; g
2] 321S_39n2 B »a
ronbardl  [ongani] //*VJ ;9& xm_ﬁ 3 "8 | o3 | ﬂﬂﬂs;
i . ! S ONJ ON iy 0
e e T V] ‘mei_i ﬂt s
, ! R, uH6u ﬁT|\\Dxm\\l|L _
8 11‘L|ﬁ||1.,x e B
| e T e so———— | ]
‘ - = T I #
— ﬁ QYOTH3A0 ~ o IN34UND AVII— A <dvI 18IS o |
»a e
— 'QIANNOSD 23 vy
[ 100-I8182Y] B0 LSNA LINN SIHL mx%mm? |
|
LINN SIHL OL H3MOd 11V 1D3NNODSIG 01 434103y Tl_\om\m__ll_
39 AV 1D3INNODSIG 3NO NVHL 340N NOILNYD 39¥.10A 3NN

40SS3HANOD

Figure 7-3. Wiring Diagram AC-208 - Air-Cooled.

NOTE: This Wiring Diagram for use with Model AC-20 Automatic Cubers
with Serial Numbers 406754-09R and up.

AC-20
July 1978




Section Vil
Page 5

v R —- < NEERY EVE=TTY] - - *
| QION3T0SGIONTOS,. 4O10W, ZINL 1103 N
D O o O e
w3 SyS” ¥3lvM 7 ol b
O 10H 7 av3y ONHSINIZ @
HOSS34dN0D i | HOLOW zm_z:@v
JORETG) —37e ™ " —
HSNTTE 3809 W | Av134|® 1/09/5il
| ® annd | Y3MOd
v xuw‘_rz,m R @ ; e 5 HSINIA@
| oL ms
| ¥0SS3 ¥dNOD ,, onyInL u
AvI3y], m , NG u3niL
Jﬂ v | Toutnod g R Tt
! b - b - HOIH "= 4/,7
_ 1
$539d
SY9 _10M H3LVAA HIIM
na_dzu._oJm" IORTBE] ]dEzdu..m 31947 373344 40 NOILHOJ GINIL NI NAAOHS LINA SIHL
B L Wﬂ
|
il - YOSSIUINO? Y3ILSYN
| S3Yc
, o 1 ﬁ o> I T gT\ - %»\\ J‘%uwww_obm -+ [ wolms HOLIMS
| 8| |ss3ug© \umrmu..:
o | (o5 Jo/zﬁ FoLIMS | :u: we T
— n mu:: P :
NIE s 38 ||| "7 o 5 Im_z_ au‘oon:ou ::3 | ,
m%mumﬂ HCLEEDTY W L | © oz ! m_o»oz/ ﬁ
| / -5 xw!:.
i i &F W ] ‘ON uz / \
rblﬂl,yu FW.%;U.._ i , m wu ”
i ] i _ . -
7 i ,, ) i ]
TN |
| e amne uN_lmww umo“WOoz \\lllxmlL oM
k IAMG 3 T:@M\\\\ " soson oo L
; ) 43y
-- - "
H |
QVOTHIAD g INBHEND AVIIH - TCdvD J8VIS 0 | 4
_ v
J3aNNOY9 39 !
1SN LINN SIHL XYM 3SNd
dny i
|
‘LINN SIHL OL ¥3MOd 17V 193NNODSIA OL Q3diND3y - oorsn]
39 AVIN LO3INNODSIJ 3INO NVHL JHONW :NOILNYD 40S534dNOD 39VLI0A 3N

AC-20
July 1978

Figure 7-4. Wiring Diagram AC-208B - Water-Cooled.

NOTE: This Wiring Diagram for use with Model AC-20 Automatic Cubers
with Serial Numbers 406754-09R and up.




